
 

 
 

love,  every  drop 

anglian  0 
  

410 
  Application Document Reference: 5.4.18.4 

PINS Project Reference: WW010003 
APFP Regulation No. 5(2)a 

Appendix 18.4:  

Preliminary Odour  

Management Plan 

Revision No. 01 
April 2023 

Cambridge Waste Water Treatment Plant Relocation Project 
Anglian Water Services Limited 

Application Document Reference: 5.4.18.4 

PINS Project Reference: WW010003 

APFP Regulation No. 5(2)a 

Appendix 18.4:  

Preliminary Odour  

Management Plan 

Revision No. 0103 
AprilSeptember 2023 

Cambridge Waste Water Treatment Plant Relocation Project 
Anglian Water Services Limited 





Cambridge Waste Water 
Treatment Plant Relocation 
Project  Preliminary Odour 
[...]
2.3.13 Tertiary treatment will be required to meet the Total Phosphorus permit limit. It will 

comprise secondary chemical dosing and solids removal process. Chemically dosed 

secondary effluent will pass to flocculation tanks to develop flocs prior to the solids 

removal units. The solids removal process can be enhanced by addition of other 

chemicals or media as necessary to assist solids separation and to suit the operation of 

the process.   

2.3.14 Final effluent is discharged to a new River Cam outfall via a new connection. The 

connection will also allow for storm overflow to be transferred to the  new outfall.  

Sludge Treatment Centre (STC)  

2.3.15 The sludge treatment centre will treat indigenous and imported liquid sludge; 

indigenous sludge is that originating from the waste water treatment process within 

the proposed WWTP. The facility will produce an enhanced treated biosolids. The 

biogas generated by the process will either be utilised on site as fuel for steam 

boilers to provide heat for the process or cleaned and upgraded to  biomethane  and 

exported to the national gas grid.   Sludge storage & treatment  

2.3.16 Indigenous primary sludge is pumped to sludge screens feed tanks where it is 

combined with imported sludge both primary and secondary. The combined 

indigenous and imported sludge is screened by sludge screens. Screened sludge will be 

pumped from the feed tanks to Thickening Feed Tanks. Indigenous SAS from  



Cambridge Waste Water 

Treatment Plant Relocation 

Project   
Preliminary Odour Management 

Plan   

    

21  

love,  ever]  drop 

anglian  0   

within the proposed WWTP will be pumped to the Thickening Feed Tanks where it is 

mixed with screened sludge.   

2.3.17 Potentially odorous air from these units will be extracted and connected to the odour 

control units (OCUs) for treatment so that odour levels at the site boundary or 

nearest receptors are kept within acceptable levels.   

2.3.18 The combined raw sludge will be thickened prior to the Heating Pasteurisation and 

Hydrolysis (HpH) process. Thickening facility comprises of thickeners each with dedicated 

feed and thickened sludge pumps. Thickened sludge is pumped to the Thickened Sludge 

Tank providing 12 hours daily average sludge flow. Air from these facilities and thickeners 

is extracted for treatment.  

2.3.19 An HpH plant will be provided as the pre-treatment step to the anaerobic sludge digestion 

process.  The three-stage process will comprise of the following:  

• One HpH heating tank with pump mixing and pumped recirculation as well as hot 

water from the low temperature hot water system  

• Two HpH pasteurisation tanks with pump mixing and pumped recirculation as 

well as steam injection with recirculation  

• One HpH hydrolysis tank with pump mixing and pumped recirculation as well as 

recirculation heat exchanger Digesters  

2.3.20 The HpH treated sludge is treated in anaerobic digesters operating between 35 to 45°C 

with design retention time of 14 days. Each digester will have mixing pumps, heating 

loop and foam suppression system.  

2.3.21 The heating for the digestion process is provided by Steam Boilers with biomethane 

as the primary fuel source and natural gas as the secondary fuel. Digested sludge 

storage and treatment  

2.3.22 Digested sludge will be treated by vacuum degassing system to maximise biomethane 

collection and reduce fugitive greenhouse gas emissions. Degassed digested sludge 

will be stored in storage tanks. Dewatering of digested sludge will be carried out by 

dewaterers. The cake will be directly discharged into a cake barn by dedicated 

conveyors to each dewaterer. The cake will be transferred to lorries for transporting 

off site.   

Biomethane storage and utilisation  

2.3.23 Biomethane will be stored in a Gasbag with a retention time of 2 hours. The gas is 

used as primary fuel for steam boilers with any excess being treated and injected into 

the gas grid. The biomethane is treated by a proprietary clean up plant prior to 

injection into the grid. A waste burner will be provided as back up.    

    



Cambridge Waste Water 

Treatment Plant Relocation 

Project   
Preliminary Odour Management 

Plan   

    

  

22  

love,  ever]  drop 

anglian  0   

Liquor treatment  

2.3.24 Liquors from dewatering are treated by a liquor treatment process to reduce ammonia 

and solids loads returned to the head of the waste water treatment plant. The process 

will provide as a minimum 85% reduction in ammonia load and 50% reduction in solids 

load.  

     



Cambridge Waste Water 

Treatment Plant Relocation 

Project   
Preliminary Odour Management 

Plan   

    

23  

love,  ever]  drop 

anglian  0   

3  Odour Sources & Mitigation  

3.1 Introduction    
3.1.1 Odours from waste water treatment facilities are classified as "moderately offensive” 

by the Institute of Air Quality Management (IAQM) and the Environment Agency 

(2011) H4 Odour Management Guidance document, whereas the STC odours are 

classified as the “most offensive”. There are only these two classifications in IAQM 

guidance for planning, whereas EA H4 also includes “less offensive” odour such as 

coffee and bread.   

3.1.2 An extensive dispersion modelling exercise was carried out to determine the potential 

odour impact on site and surrounding area and is reported in the DCO application as 

document reference 5.2.18 Chapter 18 ‘Odour’.   

3.1.3 Chapter 18 ‘Odour’ identifies receptors at risk of adverse effects from potential odours 

and includes dispersion modelling that shows receptors to the north‑east of the site 

would thus be at higher risk of being impacted by potential odours from the proposed 

WWTP.  

3.1.4 This section outlines the potential sources of, and risks from, odour emissions from the 

proposed WWTP and controls to be established to minimise the risk of odour 

emissions affecting sensitive receptors.  

3.2 Odour sources  
3.2.1 The proposed WWTP design FFT capacity is 171,723 m³/d at the design horizon of 

2041. A total storm storage volume of 20,400 m³ will be provided comprising 

5,186m³ in the sewer tunnel (in-line storm storage) and the rest in storm tanks onsite 

(15,214 m3 off-line storm storage). The STC design capacity is 16,000 tDS/annum with 

potential to 25,000 tDS/annum at the design horizon of 2041 which will be achieved 

by leaving space on site for future expansion.  

3.2.2 All the main process areas associated with the WWTP are presented in Table 3-1. The 

table also includes an indication of their odour potential in terms of the following:  

• Intensity (faint 5 OUE/m3 to strong 10 OUE/m3)   

• Characteristics (River water, fishy, earthy, rotten, etc.)   

• Hedonic (pleasant +4/neutral 0/unpleasant -4)  

3.2.3 The comparison between the existing Cambridge WWTP and proposed WWTP are also 

included in Table 3-1. If the process is covered then the air would be extracted and 

treated through OCUs and the treated air released at high level. This not only provides 

effective treatment, but also improves the odour dissipation.  



love, euer8 amp 9  

Cambridge Waste Water Treatment Plant Relocation Project   

Preliminary Odour Management Plan     anglianovnter  

24  

Table 3-1: Odour sources and associated characteristics with site comparison  

Nr  Structure/Process Area  Intensity  Character  Hedonic  
Existing  

WWTP  

Proposed  

WWTP  

Covered for  

WWTP  

Waste Water Treatment       

Reception from the transfer tunnel, plus lifting pumping station to treatment elevation     

1  Terminal pumping station (TPS)  Faint to  

Strong  

River Water to 

Potentially 

Septic  

-3  Yes  Yes  Yes  

Storm storage and handling       

2  Storm Storage (this is only in use after  Medium 

a storm event and is emptied when flow returns 

to normal flow patterns)  

River Water to 
Potentially 
septic if  
prolonged storage  

-1  Yes  Yes  

In-line +  

Off‑line  

No  

Preliminary treatment: screening and degritting to remove large particles from flo w     

3  Channel to Screens & Grit Removal  Faint to 

Strong  

River Water to 

Potentially 

Septic  

-2  Yes  Yes  Yes  

4  Fine Screens & Screenings Handling  

Plant  

Faint to 

Strong  

River Water to 

Potentially 

Septic  

-2  Yes  Yes  Yes  

5  Grit Removal Plant & Handling Plant  Faint to 

Strong  

River Water to 

Potentially 

Septic  

-2  Yes  Yes  Yes  



love, euer8 amp 9  

Cambridge Waste Water Treatment Plant Relocation Project   

Preliminary Odour Management Plan     anglianovnter  

25  

6  Screenings Skips   Faint  Putrescent  -3  Yes  Yes  No  

7  Grit Skip  Faint  Putrescent  -3  Yes  Yes  No  

Primary treatment: settlement of solids for removal to the STC for further treatment. (Iron salts are dosed just prior to this, to ensure 

phosphate bound to sludge for the WWTP)  

 Existing  Proposed  Covered for  

Nr  Structure/Process Area  Intensity  Character  Hedonic  
 WWTP  WWTP  WWTP  

8  Primary Settlement Tank (PST)  

Distribution   

Medium  Iron/Musty  -1  Yes  Yes  

Iron salts 

added here  

Yes  

9  PST   Medium  Iron/Musty  -1  Yes  Yes  No  

Interstage pumping station (due to layout or site levels, height constraints, etc. flow need to be moved or lifted to aid hydraulics)  

10  Secondary feed pumping station  Faint  River Water  -1  Yes  Yes  No  

  

  

Secondary treatment: biological treatment of soluble organic and inorganic fractions     

11  Activated Sludge Plant (ASP) 

Division/Selector  

Medium  Iron/Musty  -1  Yes  

Iron salts 

added 

here  

Yes  No  

12  ASP Anoxic  Medium  Musty  -1  Yes  Yes  No  

13  ASP Aerobic  Faint  Earthy -  

Aerated  

-1  Yes  Yes  No  



love, euer8 amp 9  

Cambridge Waste Water Treatment Plant Relocation Project   

Preliminary Odour Management Plan     anglianovnter  

26  

14  Final Settlement Tanks (FST)  Faint  River Water  0  Yes  Yes  No  

Tertiary treatment: further solids removal and phosphorous removal polishing     

15  Sand Filters or other suitable  Faint  Clean River  0 proprietary equipment 

 Water  

No  Yes  

Iron salts 

added here  

No  

Discharge of treated effluent and settled storm flows (during storm events) to river     

16  Final Effluent (FE)   Faint  Clean River  0  Yes  Yes  No  

Water  

  

  

 Existing  Proposed  Covered for  

Nr  Structure/Process Area  Intensity  Character  Hedonic  
 WWTP  WWTP  WWTP  

Sludge Treatment     

Import facilities    

17  Liquid Import  Instant at  Septic  -3  Yes  Yes delivery  Direct couple 

between tanker 

and tank  

18  Cake Import   Instant at  Septic  -3  No  No delivery  Future, not now  

Sludge treatment facility - anaerobic treatment of sludge to achieve enhanced quality for land application    



love, euer8 amp 9  

Cambridge Waste Water Treatment Plant Relocation Project   

Preliminary Odour Management Plan     anglianovnter  

27  

19  Sludge tanks   Strong  Septic  -3 to -4  Yes  Yes  Yes  

20  Post/secondary digesters  Strong  Musty/Earthy   -1 to -3  Yes  Yes  Yes  

Treated cake at enhanced quality for land application       

21  Storage  Faint  Earthy  -1  Conveyors to 
Vehicle  

Bins  

Cake Barn 
to Vehicle  

Bins  

Yes (open sides, no 

OCU)  

Sludge treatment centre digested cake dewatering liquors treatment      

22  Liquor Treatment Plant 

anoxic/presettlement  

Low  Musty  -1  No  Yes  No  

23  Liquor Treatment Plant aerobic reactor  Low  Earthy  -1  No  Yes  No  

24  Liquor Treatment Plant FST  Faint  River Water  0  No  Yes  No  

Ancillary works        

25  On-site storage of sludge/compost  Faint to 

Strong  

Can be rich 
compost, to  
Earthy for  

Treated  

-1 to -3  Yes  No  N/A  

26  On-site overnight storage/parking of 

empty sludge/water tankers  

Negligible  Musty/Earthy  0  Yes  Yes  No  

  



love, euer8 drop  

Cambridge Waste Water Treatment Plant Relocation Project  

anglianiwater  

Preliminary Odour Management Plan     

28  

3.3 Odour receptors  
3.3.1 Table 3-2 lists the 98th percentile annual average estimated odour concentration for 

key receptors. The odour dispersion modelling results indicate ‘negligible’ impact on 

these receptors. Sensitivity testing was carried out for 18 further scenarios all 

confirming that there will be ‘negligible’ impact on these receptors thus indicating 

the robustness of these odour impact assessment modelling results.   

3.3.2 Chapter 18 ‘Odour’ of the ES identifies receptors at risk of adverse effects from 

potential odours and refers to the  results of predictive dispersion modelling to 

identify receptors at risk of being impacted by potential odours from the proposed 

WWTP. The impact assessment is in line with IAQM (2018)) guidance which is 

presented in Table 3-2. The odour dispersion modelling included sensitivity testing 

for multiple scenarios to test the robustness of the predictive modelling results.    

3.3.3 The IQAM guidance on sensitivity of receptor to odour is presented in Table 3-3 it 

provides examples of locations and typical land use where the sensitivity of the 

receptors may be affected.  

Table 3-2: IAQM (2018) proposed odour descriptors and predicted impact   

  

Odour  Receptor Sensitivity Exposure Level  Low  Medium  High  
 Moderate  Substantial  Substantial  

 Slight  Moderate  Moderate  

 

Negligible  Slight  Moderate  

 Negligible  Negligible  Slight  

 Negligible  Negligible  Negligible  

    

  

Table 3-3 Receptor sensitivity to odours    



love, euer8 drop  

Cambridge Waste Water Treatment Plant Relocation Project  

anglianiwater  

Preliminary Odour Management Plan     

29  

Sensitivity  Surrounding Land Use of 

Receptors  

High  Surrounding land where:  

• users can reasonably expect enjoyment of a high level of 
amenity; and  

• people would reasonably be expected to be present here 
continuously, or at least regularly for extended periods, as 
part of the normal pattern of use of the land.  

Examples may include residential dwellings, hospitals, schools/education 

and tourist/cultural.  

Medium  Surrounding land where:  

• users would expect to enjoy a reasonable level of amenity, but 

wouldn’t reasonably expect to enjoy the same level of 

amenity as in their home; or  

Sensitivity  Surrounding Land Use of 

Receptors  

• people wouldn’t reasonably be expected to be present here 
continuously or regularly for extended periods as part of the 
normal pattern of use of the land.  

Examples may include places of work, commercial/retail premises and 

playing/recreation fields.  

Low  Surrounding land where:  

• the enjoyment of amenity would not reasonably be expected; or  

• there is transient exposure, where the people would reasonably 

be expected to be present only for limited periods of time as part 

of the normal pattern of use of the land. Examples may include 

industrial use, farms, footpaths and roads.  

 
  

3.4 Odour treatment plant within the proposed WWTP  
3.4.1 The design of the proposed WWTP will seek to minimise the impact on nearby 

receptors in line with or be an improvement upon the odour impact assessment 

submitted with the DCO application as document reference 5.2.18 Chapter 18 

‘Odour’.  

3.4.2 OCUs will be provided at the proposed WWTP to treat air extracted from the following 

locations:  

• terminal pumping station;  

• inlet works;  

• inlet screens;  



love, euer8 drop  

Cambridge Waste Water Treatment Plant Relocation Project  

anglianiwater  

Preliminary Odour Management Plan     

30  

• liquid import pumping station;  

• primary chemical dosing and mixing chamber;  

• PST distribution chamber;  

• PST scum pumping station;  

• PST sludge transfer pumping station;  

• return liquor pumping station;  

• imported liquid & primary sludge tanks;  

• sludge screens;  

• sludge thickening feed tanks;  

• sludge thickening building;  